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Zall

2.2

2.3

Introduction and Scope

The customer Deceuninck TR confirmed the order by mailing the submission form on the 26
March 2018 to PfB Turkey Ataturk Organize Sanayi Bolgesi 10045 Sokak No 7, 35620
Cigli — Izmir, Turkey. With the delivery of drawings, the applicant requested calculation of
sound insulation R,, (C;Ctr) in accordance with Annex B of EN 14351-1 : 2006 + A2 :
2016. It was performed in collaboration between PfB Turkey and the notified Body
inspection authority Priifzentrum fiir Bauelemente (PfB).

The test results were classified according to below standards
- EN 14351-1:2006 + A2 2016 “Windows and doors — Product standard”

Test Sample

Test samples construction

Test samples Labelling by customer | Labelling by PfB
Single leaf sliding door with fixed -
glazing side part, PVC Sliding 18/03-A001-P1

Technical Documentation

On 04 April 2018 the customer completed drawings and technical fact sheets with regard to
the test sample submitted by e-mail. They have been provided with a PfB endorsement and
attached to this test report. The applicant is responsible for the correctness and accuracy of
the statements. These statements were reviewed only at random by PfB.

- “ift test report” (attachment 1)
- “section view” (attachment 2)
- “section view” (attachment 3)
- “glass information” (attachment 4)

Technical Data of the Test Samples

Test sample no. 18/03-A001-P1

Single leaf sliding door with fixed glazing side part, PVC ,double glazing:
Total outside dimension (w x h): 2000 mm x 2200 mm

Casement dimensions (w x h): 1003 mm x 2122 mm

More details of the configuration of the test sample are given in 2.2 Technical
Documentation.
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3 Calculation Bases
The calculations were performed using methods and formulas given in EN 14351-1 : + A2 :
2016 Annex B for sound insulation. Material characteristics (values of sound insulation) as
specified in EN 14351-1 and according to applicant's specifications.
4 Results
4.1 Sound Insulation according to EN 14351-1
The specimen satisfies air tightness performance of class 4 according to EN 14351-1, for test
result see Technical documentation (for air tightness verification see ift reports
(10236750/16).
The glazing of the specimen was referred to the technical information from the manufacturer
following noise levels: structure 6 - 16 — 8.4, Ry (C; Ctr) = 39 (-1, -5) dB. After reaching
the standard EN 14351-1 Annex B, Tables Bl to B3 with these types of glazing following
weighted sound reduction measures in dB:
Size of Specimen Double glazing 4-16-8.4
Area <2,7m? Ry (C;Ctr) dB 37 (-1;-4)
2,7 m* <Area <3,6 m? R, (C;Ctr) dB 36 (-1;-4)
3,6 m* <Area <4,6 m? R, (C;Ctr) dB 35 (-1;-4)
Area > 4,6 m? R, (C;Ctr) dB 34 (-1;-4)
5 General

Di

This Test Report is intended for the applicant only and must not be published, wholly or in
part, without prior permission of both the applicant and P{B.

Test Certificate No. 18/03-A001-Z1 was issued for publication purposes.

The original document will be sent to the customer. The customer also receives a copy of the
document in pdf format. One copy remains with PfB.

The results may only be applied exclusively on the tested test samples. Test results may be
used for similar windows only if structure, material, components and production procedure
are the same as the tested windows.

PfB declares that they can not be claimed for recourse with regard to the content of the
report.

This report is valid as long as the Standard EN 14351-1: 2006 + A2 : 2016 is in force and no
essential changes of the structure and/or productlon procedure has been taken place.

e/nyt Altug
~ Ré&ponsible Official

. Ing. (FH) Rudlger Miiller
Head of Institute
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Nachweis
Widerstandsfahigkeit bei Windlast, Schlagregendichtheit, Luftdurchldssigkeit,
Bedienkrafte, Tragfahigkeit von Sicherheitsvorrichtungen
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Zeichnung 1  Darstellung des Probekdrpers
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Nachweis
Widerstandsfahigkeit bei Windlast, Schlagregendichtheit, Luftdurchldssigkeit,
Bedienkrifte, Tragfahigkeit von Sicherheitsvorrichtungen

Blalt 5 var 10
Prufbencht 1023 16 vom 12 November 2008
Auftraggeber Ege Profil Tic ve San A S | TR- Cigiifizmir

ROSENHEIM

0022

8« !
)
< |
|
il 00zt "l |
e = A |
r
s
I
2 e o o
| | “|
) T
|
L1 e — |
= L
<i- |

980U D LUP INOUUM S0P 98 SHA noum_m IlTln B_tu Y WUWN0IRQ

Zeichnung 2  Einbau in den Umfassungsrahmen
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